

REPORT

Lab Number: (6209) 349-0408





TEST REPORT

TO: AMIGO PET PRODUCTS CO., LTD.

LAB NO.: (6209) 349-0408
 DATE IN: Dec. 15, 2009
 DATE OUT: Dec. 22, 2009
 MOD. DATE: -
 PAGE: 1 OF 2
 WORKING DAYS: 5

PURPOSE OF TEST: To evaluate the submitted sample in the test requested by the client only.

SAMPLE DESCRIPTION:

Item Description:	Animalmania (1Set Without Package) 刺蝟寶寶
Style No.:	RCC AB
P.O.No.:	-
Sources/Vendor:	-
Manufacturer:	-
Orig. Of Country:	-
Size:	-
Color:	-

Test Results:

評估標準

引用條文規範

規範標準

測試結果/等級

Evaluation	Citation/Method	Criteria	Results / Rating
Total lead content in substrate materials 基材鉛含量	Consumer Product Safety Improvement Act of 2008 / EPA 3050B (modified) / EPA 3051 (modified) / EPA 3052 (modified) / CPSD-AN-00185, 00196-MTHD, / CPSC-CH-E1001-08 / CPSC-CH-E1002-08 2008年美國CPSC 消費品安全改善法令	All accessible substrates, before and after use and abuse testing, on items intended for children ages 12 and under shall not contain lead in excess of 0.03% (300ppm) of the weight of the total content. Note: The lead limit will be reduced, if technologically feasible, to 0.01% (100ppm) on Aug. 14, 2011. Note: The materials listed in the Lead content in substrate exemption list below will be exempted from testing; it is the vendors responsibility to ensure compliance to the applicable requirements: In case of insufficient material for testing found on number of samples specified in the protocol, vendor needs to provide components/parts for testing. Report actual results or include data table within report. Issue a program audit report (until February 2010). Component testing is allowed. Compositing up to 3 like materials is allowed (see below exceptions for IL Law compliance). If the composite result exceeds the adjusted limit (regulatory limit divided by the number of composites), individual materials will be analyzed	M / PASS Tassel Ball (Green + Dk Pink + Pink): < 50ppm (< 0.005%) 通過 三種不同外型不同顏色的塑膠玩具 混色做基材鉛含量檢測, 鉛含量低於百萬分之五十

**Results Key:

M	Meets	NM	Does Not Meet
---	-------	----	---------------

不可超過表面塗料重量的百萬分之三百 (300ppm)

Remark: BVCPS Contact information for this report.

Technical questions:

Technical questions: Andy Lin, Tel: 886-2-2895-3666#280, email: andy.lin@tw.bureauveritas.com

Back-up Contact: Chad Hsieh, Tel: 886-2-2895-3666#302, email: chad.hsieh@tw.bureauveritas.com

Concerns regarding billing:

Primary Contact: Judy Chan, Tel: 886-2-2895-3666#304, email: judy.chan@tw.bureauveritas.com

Back-up Contact: Jean Liao, Tel: 886-2-2895-3666#308, email: jean.liao@tw.bureauveritas.com

**BUREAU VERITAS CONSUMER PRODUCTS SERVICES (H.K.) LIMITED,
TAIWAN BRANCH**

**CHAD HSIEH
HARDLINE OPERATION MANAGER**

REMARKS:

1. This report is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission.
2. Our report is limited to the test samples identified herein. The results set forth in this report are not necessarily indicative or representative of the statistical quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.
3. Our report includes all the tests requested by you and the results thereof. You shall have thirty days from receipt of this report to request additional testing of the samples or to notify us of any errors or omissions relating to our report; provided, however, such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

1. 本報告僅供貴司獨家使用。本報告的複本或影本或使用我方抬頭及商標，經我方文件授權後，得供其他人使用。
2. 本報告僅生效於與此處一致的送測樣品。